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Drug Cost

Local Antimicrobial Resistance Patterns

Local Antibiogram Data

Rifampicin 600 mg orally once daily

Rifampicin 300 mg orally twice daily

Outbreaks

Pharmacodynamics

Gentamicin 5–7 mg/kg intravenously once daily

Linezolid 600 mg intravenously twice daily

Nitrofurantoin 100 mg orally four times daily

Trimethoprim 200 mg orally twice daily
Levofloxacin 500 mg intravenously once daily

Levofloxacin 500 mg orally once daily

Ciprofloxacin 400 mg intravenously twice daily

Ciprofloxacin 750 mg orally twice daily

Ciprofloxacin 500 mg orally twice daily

Ciprofloxacin 500 mg orally twice daily

Clarithromycin 500 mg intravenously twice daily

Clarithromycin 500 mg orally twice daily

Azithromycin 500 mg orally once daily

Doxycycline 100 mg orally twice daily

Doxycycline 100 mg orally twice daily

Doxycycline 100 mg orally once daily

Metronidazole 500 mg intravenously three times daily

Metronidazole 400 mg orally three times daily

Clindamycin 600 mg intravenously three times daily

Vancomycin 15 mg/kg intravenously every 12 hours

Cefalexin 500 mg orally three times daily

Piperacillin-Tazobactam 4.5 g intravenously every 8 hours

Flucloxacillin 1 g intravenously four times daily

Flucloxacillin 500 mg orally four times daily

Co-amoxiclav 625 mg orally three times daily

Amoxicillin 500 mg orally three times daily

Meropenem 1 g intravenously every 8 hours
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Antimicrobial
resistance



1.2 million deaths 
a year globally 



Costs each US hospital 
$3.3 million a year



>30% of antibiotic prescriptions 
are inappropriate 







Save hospitals money

Explainable, safeguarded AI

Simple and easy to use

Robust clinical evaluation

Personalized patient decisions
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Pharmaceutical 
companies Medical apps

Commercial partnerships and technology licenses
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Dr William Bolton
BSc MPhil PhD

AI for Healthcare 

Professor Pantelis Georgiou

Professor Alison Holmes

Dr Timothy Rawson

Prior medical technology founder

Antimicrobial resistance leader 

Infectious diseases consultant



Q2

 2024 2024

Technology developed

Published in leading academic journals



Q4

2024 20252024

Product and business development 

Spoken to 50+ clinicians



2024

Q2

2025 2025

Prospective pilot 

Real-world validation

Professor Mark Gilchrist



2025

Q4

2025

Multi-center clinical trial

$500k for regulatory approval 



J o i n  u s  t o  Ta c k l e  A n t i m i c r o b i a l  R e s i s t a n c e
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D r  W i l l i a m  B o l t o n

Try it out for yourself!


	Slide 1
	Slide 2
	Slide 3
	Slide 4
	Slide 5
	Slide 6
	Slide 7
	Slide 8
	Slide 9
	Slide 10
	Slide 11
	Slide 12
	Slide 13
	Slide 14
	Slide 15
	Slide 16
	Slide 17
	Slide 18
	Slide 19
	Slide 20
	Slide 21

